1D.022.02

RACKLESS HOOD
and

EXHAUST BRACKET
REF.: 2AD222C106



ASSEMBLY INSTRUCTION

E'} N.m M4 M5 M6 ME8 M0 MI12

STEEL 88 27 55 97 230 470 80.0

STAINLESS | 23| 26 51| 87 212 420 730
STEEL

8 Fixacdo / Fixation L106 1
7 Suporte Escape / Exhaust Support R106 1
6 Olhal de Borracha / Rubber Grommet HOBO0010006 - @22xP12x8 CXP19x2 1
5 Casquilho Aco / Steel Bushing @20x@8,5x9mm RP@12X7,3mm 1
4 Porca Freiada FA / Hexagon Flange Lock Nuts |M8 DIN6926 - A2 1
3 Anilha Aba Larga / Large Washer M8 DIN9021 - A2 1
2 Parafuso / Screw M8x25 DIN6921 - A2 1
1 Parafuso / Screw M8x16 DIN6921 - A2 4
ITEM N2:|COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION): QUANT.:
ACESSORIOS (ACESSORIES)
DATE: 30/05/2025 PAGE 2

English:

* Apply item N°7 (Exhaust Support — x1)
according to the photo — see assembly
instruction.

Torque all screws to the correct value.

English:

* Appy item N°8 (Fixation — x1) with item
N°1 (Screw — x2) and torque all screws to
the correct value.

PAGE 3




	Diapositivo 1
	Diapositivo 2

